COLUMBIA PARCAR

Parts Catalog

1991

Gasoline ParCar/Columbia Utilitruck
Electric ParCar/Columbia Utilitruck
Gasoline Columbia Shuttle

Electric Columbia Shuttle

Issued: July 1991 99448-91



GENERAL: INFORMATION

This Parts Catalog has been prepared for your convenience when ordering parts
for Gasoline or Electric ParCar Models P4G, P4E, G4S, E4S, Columbia Utilitruck EU4
and GU4, and Columbia Shuttle C6E and C6G. TItem numbers shown in the
illustrations correspond to item mumbers in the pérts list. Consult the
illustrations when ordering parts so you are sure to get just what you want. 1In
most cases only the latest parts are shown in the illustrations.

Number in parenthesis following description of part is the quantity needed for
complete assembly shown in illustration. If there is no number in parenthesis,
only one is used.

Prices of parts and accessories listed in this catalog are published separately
in the latest PRICE LIST.

The following instructions should be followed carefully when ordering parts:

* Specify the correct part number for each item. Check the “Used On” column of
the parts list which shows the model on which the part is used. Whenever in
doubt about the model and year, refer to the Vehicle Identification Number on
the frame.

* The Vehicle Identification Number (V.I.N.} is located on the driver's side top
rear fender. The V.I.N. (vehicle identification number) for the
Gasoline/Electric vehicle models are as follows:

MODETIL FIRST TWO DIGITS NEXT FIVE DIGITS SECOND LAST DIGIT LAST DIGIT
{Model) (Sequential Number) (Model Decade) (Model Season)
PAG 2-1L 10000 AND UP D-199X 0—-1990
PAE 3-L
G4S 5-K
EAS 6—K
GU4 - 7K
EU4 9-K
C6E 2—M

Example: 1991 P4G 2-L 12150-D1
1991 P4E 3-L 12153-Dl1
1991 G4S 5-K 12159-D1
1991 E4S 6-K 12160-D1

* part numbers are to be used when ordering by Telephoné (800—-222-4653) or Fax
(608-764-8246) .

* When ordering parts use our Service Parts order form for all parts. The use of
these forms will enable us to fill and ship your order more promptly. These
forms are furnished upon request.

* Do not order golf cars or advertising matter on Parts Order Forms. Write
nothing on the order form except the order itself.

* Freight, UPS and Parcel Post orders should be on separate order forms.

* For your own records, number and date all orders; keep a carbon for future
reference.

COPYRIGHT 1991 COLUMBIA PARCAR CORP. ALL RIGHTS RESERVED
Printed in U.S.A.

TNy AN PINE Oy g Ty TS D 6

NI

o TS R N R RN

i
;
-
:
;
k
;
:
E



CRANKSHAFT

3
CRANKSHAFT
i ITEM PART ~
NO. NO. DESCRIPTION
; 1 2502 BOLT, #10-24 X 1/2 THD FMG (6)
: 2 20002-84 FAN, BLOWER
i 3 23764-82 KIT, FAN HUB
; 4 23698-82 SPACER, CRANKSHAFT
g 5 7960 LOCKNUT, 7/8-14 HEX NYLOK
; 6 23707-82A FLYWHEEL, FAN SIDE
: 7 6642 THRUST WASHER (2)
j 8 23962-63C CRANKPIN
: 9 9070 BEARING, CRANKPIN
; 10 35961-52 BEARING, COUNTERSHAFT
§ 11 23708-82 FLYWHEEL, TRANSMISSION SIDE
12 23703-82A ASSEMBLY, CRANDSHAFT (INCLUDES ITEMS 6-11)
1 13 24200-63A ASSEMBLY, CONNECTING ROD (INCLUDES ITEMS

8-10)




CRANKCASE

CRANKCASE

ITEM PART

NO. NO. DESCRIPTION

1 358 PIN, DOWEL (4)

2 24493-82A SET, CRANKCASE

3 24495-82 GASKET, CRANKCASE

4 120983 SEAL, CRANKCASE, TRANSMISSION SIDE
5 23759-82 PRESS RING, CRANKCASE, TRANSMISSION SIDE
6 11142 RETAINING RING, CRANKCASE (3)

7 11141 RETAINING RING, CRANKCASE, TAPERED
8 9117 BEARING, ROLLER
9 3768 SCREW, 1/4-20 X 2 1/2 HEX CAP (7)

10 7036 LOCKWASHER, 1/4 SPLIT (7)

11 3775 SCREW, 3/8-16 X 2 HEX CAP

12 7038 LOCKWASHER, 3/8 SPLIT

13 6173-B WASHER, FENDER (4)

14 16228-67 MOUNT, ENGINE (2)

15 8689 RIVET, POP, .187 DIA X .250 (8)

16 7778 LOCKNUT, 3/8-16, HEX NYLOK

17 24804-67 STUD, 3/8-16 X 2 7/16 LONG

18 2032 BEARING, BALL

19 12046 SEAL, CRANKCASE, FAN SIDE

* 16150-82 SHORT BLOCK

* NOT PICTURED IN ILLUSTRATION

:
:
5
:
s
:
K
:
:

g
?
¢
i
5




TRANSMISSTON—-SECONDARY DRIVE

TRANSMISSTON—SECONDARY DRIVE

ITEM PART
NO. NO. DESCRIPTION
1 36410-86 HUB, REAR FLANGE
2 4014-W SCREW, 5/16-24 X 1 1/4 HEX CAP (4)
3 7041 LOCKWASHER, 5/16 SPLIT (4)
4 7753 NUT, 5/16-24 HEX
5 36398-82 BELT, TRANSMISSION
6 33249-82 FLANGE AND POST, SECONDARY
7 33254-82 KEY, TRANSMISSION
8 33247-88 BEARING, SECONDARY CLUTCH
9 33246-82A ASSEMBLY, MOVABLE CAM AND SHEAVE
10 33255-88 SEAL, SECONDARY CLUTCH
11 33248-82 ASSEMBLY, BUTTON AND ROLL PIN (3)
12 33260-82 DRIVEN SPRING, YELLOW
13 33250-82 CAM, 28 DEGREE FIXED
14 33252-82 WASHER (2)
15 33251-82 RING, RETAINING
16 6522-HB WASHER, FENDER
17 7039 LOCKWASHER, 7/16 SPLIT
18 3782 SCREW, 7/16-14 X 1 1/4 HEX CAP
19 33245-82B ASSEMBLY, TRANSMISSION, SECONDARY

(INCLUDES ITEMS 6-15)




TRANSMISSTON—PRIMARY DRIVE

13

TRANSMISSTON—-PRIMARY DRIVE

ITEM PART
NO. NO. DESCRIPTION
1 34865-82E PLUG, TRANSMISSION COVER
2 4009 SCREW, 1/2-20 X 5 1/4 HEX CAP
3 7068 LOCKWASHER, 1/2 SPLIT
4 6718 WASHER, 1/2 N-PLAIN
5 36398-82 BELT, TRANSMISSION
6 36573-82 KIT, BEARINGS & WASHER
7 36571-82 COVER, LOCATING GOVERNOR
8 36572-84 DRIVE COVER, FLUTED
9 36598-89 WEIGHT, BLACK (6)
10 36574-89 SHEAVE, MOVABLE, WITH BEARINGS
11 3491 SCREW, #8-32 X 5/8 HEX KD (3)
12 36579-84 SPRING, PURPLE
13 36570-82 FLANGE, FIXED FACE W/ STEM
36578-82C ASSEMBLY, TRANSMISSION, PRIMARY

(INCLUDES ITEMS 7-13)




IGNITION AND FAN HOUSING

IGNITION AND FAN HOUSING

ITEM PART
NO. NO. DESCRIPTION
1 9927 CLIP, CABLE
2 20006—90 FAN HOUSING
3 16228-67 MOUNT, ENGINE (2)
4 6173-B WASHER, FENDER (2)
5 7130-W LOCKWASHER, 3/8 INTERNAL TOOTH (2)
6 12011 SEAL, OIL
7 7960 LOCKNUT, 7/8-14 HEX NYLOK
8 20017-82A SHROUD, AIR
9 2502 SCREW, #10-24 X 1/2 THD FMG (12)
10 8689 RIVET, POP (8)
11 3775 SCREW, 3/8-16 X 2 HEX CAP
12 24804-67 STUD, 3/8-16 X 2 7/16
13 7778 LOCKNUT, 3/8-16 HEX NYLOK
14 1370-W SCREW (4)
15 30500-86 ROTOR, IGNITION
16 30509-86 ASSEMBLY, IGNITION MODULE
17 32591-67C GASKET, IGNITION COVER
18 62508—84A COVER, IGNITION
19 29072-80 SCREEN, FAN
20 7016487 STRAP, GROUND

o




SPARK COIL AND CABLE

SPARK COIL AND CABLE

PART
NO. DESCRIPTION

1 1240-W SCREW, #10-32 X 1 1/2

2 3991 SCREW, 5/16-18 X 7/8 HEX CAP (2)
3 6341-B WASHER, 5/16 (4)

4 7634 NUT, #10-32 HEX BRASS (2)

5 6716 WASHER, #10 PLAIN TYPE A (2)
6 7069 LOCKWASHER, #10 SPLIT (2)

7 7739 NUT, 5/16-18 HEX NYLOK (2)

8 31601-63A ASSEMBLY, SPARK COIL

9 31610-53A MOUNTING BRACKET, SPARK COIL
10 31981-82 CABLE, SPARK PLUG
11 32301-82 SPARK PLUG

3
b
E
3
k
5
§
3
3
p
3
X

E

3




|
|
4
]
5
1

STARTER—-GENERATOR

40

7
W

10




STARTER—GENERATOR

ITEM PART
NO. NO. DESCRIPTION
1 4734 BOLT, 5/16-18 X 1 1/4 HEX FLANGE
2 29941-81 STRAP, STARTER-GENERATOR
3 5445-W BOLT, 5/16-18 X 1 1/4 CARRIAGE
4 31476-79 BRACKET, STARTER-GENERATOR
5 8997 BUSHING (2)
6 30083-69D .  GENERATOR, STARTER
7 36389-72 BELT, STARTER-GENERATOR
8 8161 LOCKNUT, 5/16-18 HEX FLANGE (13)
9 3427 SCREW, 5/16-18 X 3 1/2 HEX CAP
10 6333 WASHER, 5/16 W-PLAIN
11 26837-90 BRACKET, GOVERNOR CABLE
12 3728 SCREW, 1/4-20 X 1/2 HEX CAP
13 9958 CLAMP, STEEL
14 7742 LOCKNUT, 1/4-20, 3 WAY CROWN
15 2872-W SCREW, 1/4-20 X 1 1/2 HEX CAP
16 7689-W NUT, 1/4-20 HEX JAM
17 7036 LOCKWASHER, 1/4 SPLIT
18 7688 NUT, 1/4-20 HEX
19 30449-77 HARDWARE KIT, PULLEY, BRUSH HOLDER, AND
BEARING PLATE
20 31551-72B PULLEY
21 30111-77 COVER, DRIVE END
22 30447-77 SPACER
23 30153-77 BEARING, BALL
24 30152-77 PLATE, BEARING HOLDER
25 30877-77 WOODRUFF KEY, PULLEY
26 30860~77 ARMATURE
27 30154-77 BEARING, BALL
28 30098-77 FRAME AND COILS
29 30394-77 HARDWARE KIT, TERMINAL DF
30 30395-77 HARDWARE KIT, F1 AND F2 TERMINALS
31 30210-77 COIL, FIELD
32 30448-77 SCREW, POLE SHOE (4)
33 30351-77 HOLDER, BRUSH
34 30443-77 BRUSH, SINGLE
35 30445-77 SPRING, BRUSH
36 30444-77 WIRE, CONNECTING BRUSH
37 30110-77 COVER, REAR
38 3044677 HARDWARE KIT, TERMINALS Al AND A2
39 30461-77 BOLT, THROUGH
40 30442-77 COVER, BRUSH

11




HORIZONTAIL. CHOKE SHAFT

CARBURETOR-WHI. 10,




CARBURETOR-WHL. 10, HORIZONTAIL. CHOKE SHAFT

ITEM PART
NO. NO. DESCRIPTION
1 27744-82 DUST SEAL, THROTTLE SHAFT
2 27763-87 REPAIR KIT
3 27764-87 FLOAT BOWL
4 27765-87 ASSEMBLY, THROTTLE SHAFT
5 27766-87 DISC, THROTTLE SHAFT
6 27227-81 BLOCK, CARBURETOR
7 27730-87 ASSEMBLY, CHOKE SHAFT
8 27769-87 DISC, CHOKE VALVE
9 27770-87 FLOAT
10 27773-87 PLUG, CUP 1/8” (2)
11 27774-87 PLUG, WELCH 3/8"
12 27775-87 PLUG, WELCH 5/16"
13 27778-87 SCREW, THROTTLE AND CHOKE DISC (4)
14 27780-87 PLUG, FLOAT RETAINER
15 27781-87 SCREW, IDLE SPEED ADJUSTMENT
16 27782-87 SPEED, LOW SPEED SCREW
17 27783-87 SPRING, IDLE SCREW
18 27784-87 SPRING, THROTTLE SHAFT
19 27785-87 SPRING, CHOKE SHAFT
20 27789-87 MAIN JET, .042
27857-88 MAIN JET, .038
27858-88 MAIN JET, .035, HIGH ALTITUDE
21 27790-87 DUST SEAL, CKOKE SHAFT
22 27100-87 NOZZLE, FUEL INLET
23 27126-82 GASKET, CARBURETOR (2)
24 27288-88 ASSEMBLY, CHOKE CONTROL CABLE
25 27255-86 SPRING, CHOKE
26 27257-86 RETAINER, SPRING, CARBURETOR END
27 27256-86 RETAINER, SPRING
28 27000-88 KIT, RETAINERS & SPRING
29 27693-93 KIT, NEEDLE & SPRING
27158-87C CARBURETOR, COMPLETE (INCLUDES ITEMS 1-29)

13




REED VALVE AND FUEL PUMP

17

REED VALVE AND FUEL PUMP

ITEM PART
NO. NO. DESCRIPTION
1 27020-80A MANIFOLD, OIL INJECTION
2 2818 BOLT, 5/16-18 X 1 1/2 HEX CAP (4)
3 6702 WASHER, 5/16, N-PLAIN (4)
4 7041 LOCKWASHER, 5/16 SPLIT (4)
5 24811-63 STUD, 1/4-20 & 28 X 1 1/2 (2)
6 9993 CLAMP, HOSE (4)
7 63501-68 HOSE, BULK 10 FT.
8 26908-71B GASKET, REED PLATE
9 26901-71B ASSEMBLY, REED PLATE (INCLUDES ITEMS 10-14)
10 2673 SCREW, #10-32 X 7/16 BRASS
11 26906-59A LEAF, REED VALVE
12 26905-59 REED STOP
13 7069 LOCKWASHER, #10 SPLIT
14 7634 NUT, #10-32 HEX, BRASS
15 27069-63B GASKET, MANIFOLD
16 27099-90 FUEL PUMP
* 27105-91 SERVICE KIT
17 3503 SCREW, #10-24 X 1 1/4 HEX HD (4)
* NOT PICTURED IN ILLUSTRATION

14




OIL INJECTION

OIL INJECTION

ITEM PART
NO. NO. DESCRIPTION
1 3000 SCREW, #10-24 X 1/2 (3)
2 3502 SCREW, #10-24 X 3/4
3 3503 SCREW, #10-24 X 1 1/4
4 6332-B WASHER-STEEL, .322 I.D. (4)
5 7624 LOCKNUT, #10-24 (2)
6 26832-83 STOP, CABLE END
7 62499-87 OIL TANK WITH CAP
8 6248985 FILTER, IN LINE
9 62503-84 CAP, OIL TANK, REPLACEMENT
10 62522-85 PUMP, OIL
11 62527-90 CABLE, CONTROL
12 62508-84A COVER, IGNITION AND PUMP MOUNT
13 62511-84 HOLLOW SCREW, INTAKE FITTING
14 62512-84 WASHER, FITTING (2)
15 62516-84 CHECK VALVE
16 29072-80 FAN, SCREEN
17 62521-84 CLAMP, SMALL (2)
18 62523-84 CLAMP, LARGE (4)
19 62532-85 HOSE, 1/8” I.D., BULK 10 FT.
20 62534-85 HOSE, 1/4” I.D., BULK 25 FT.
21 2686 BOLT, 1/4-20 X 3/4 HEX HD (4)
22 61253-89 OIL SEAL RETAINER PLATE
23 12010 SEAL, OIL PUMP
24 2502 SCREW, #10-24 X 1/2 THD FMG




ATR CLEANER

ATR CLEANER

ITEM PART
NO. NO. DESCRIPTION
1 29130-71 ASSEMBLY, AIR CLEANER
2 9958 CLAMP, STEEL
3 6703 WASHER, 1/4 N-PLAIN
4 8119-W NUT, 1/4-20, WING, SELF LOCKING
* 29139-832 DECAL, AIR CLEANER SERVICE
5 29131-71 ELEMENT, FILTER
6 29135-71 CLAMP, DUST UNLOADER
7 29132-71 DUST, UNLOADER
8 29108-82 STUD, 1/4-20 X 9.44 AIR CLEANER
9 29142-71 GASKET, AIR CLEANER
10 29157-88 ELBOW, AIR INTAKE
11 29000-89B HOSE, AIR CLEANER
12 9991-A CLAMP (2)
13 2511 SCREW, #8-32 X .44
14 29111-87 CUP-ADAPTER, CARBURETOR
15 27127-87 GASKET, CARBURETOR

* NOT PICTURED IN ILLUSTRATION

16




GOVERNOR

5
GOVERNOR
ITEM PART
NO. NO. DESCRIPTION
1 4319 SCREW, 3/8-24 X 1 HEX CAP
2 47031-91 BRACKET, GOVERNOR CABLE
3 7775 LOCKNUT, 3/8-24 HEX NYLON
4 26826-91 ARM, GOVERNOR
5 41833-82 SPRING RETURN, GOVERNOR
6 26832-83 STOP, GOVERNOR CABLE
7 26827-91 ASSEMBLY, GOVERNOR CABLE
8 26831-83A INNER WIRE, GOVERNOR
9 11407 BELLOW

17




ACCELERATOR LINKAGE

18




ACCELERATOR LINKAGE

ITEM PART
NO. NO. DESCRIPTION
1 534 PIN, COTTER, ELECTRIC (4) GAS (3)
2 6716 WASHER
3 6150-W WASHER (3)
4 40803-89A LINK
5 40801-89 LINK ASSEMBLY
6 216 PIN, CLEVIS
7 40511-89 PAD, ACCELERATOR PEDAL
8 40508-89A PEDAL, ACCELERATOR
9 8480 RIVET, .187 DIA X .375 ALUMINUM POP
10 8684 RIVET, .187 DIA X .50 STEEL POP
11 215 PIN, CLEVIS
12 10500 SPLIT BUSHING, ACCELERATOR PEDAL (2)
13 6703 WASHER, GAS (4) ELECTRIC (3)
14 7742 LOCRNUT, GAS (2)
15 3454 BOLT, THROTTLE RETURN SPRING
16 11805 SPRING, PEDAL RETURN
17 2551-W BOLT, 1/4-20 X 17 ACCELERATOR
18 7688 LOCKNUT, #10-24 (2)
19 216 PIN, CLEVIS
20 40805-89A SHAFT, KICK OFF
21 601 PIN, ROLL
22 515 PIN, COTTER
23 40514-90 ROD, ACCELERATOR-P4E, E4S
40546-90 ROD, ACCELERATOR-C6E ONLY
24 42269-70 PIN, CLEVIS
25 73062-86A CLEVIS, RIGHT HAND
26 11803 SPRING, LINKAGE
27 11704 S—-HOOK (1”)
28 10011 CABLE TIE (3)
29 11707 S—-HOOK (3/4")
30 40511-78 CLAMP, CABLE
31 2502 SCREW, #10-24 X 1/2 " (2)
32 47390-89 BRACKET, SPRING
33 71513-88 SPRING, RETURN
34 4050489 ROD, MICROSWITCH
35 71506-63 MICROSWITCH
36 2503 SCREW, #4-40 X 1 1/2” (2)
37 800 FASTENER, TWIN LOCK
38 7130W WASHER, INTERNAL TOOTH, MICROSWITCH
39 7807-W NUT, MICROSWITCH
40 71514-68A BOOT, MICROSWITCH
41 71509-70 CUP, MICROSWITCH
42 7624 LOCKNUT, #10-24 HEX NYLOK
43 10501 BUSHING, SPLIT-MICROSWITCH ROD
44 10502 BUSHING, SPLIT-KICKOFF SHAFT
45 40806-89A PEDAL STOP
46 40815-89 CABLE ASSEMBLY, ACCELERATOR (INCLUDES ITEMS 26-29)




BRAKE LINKAGE

20




BRAKE LINKAGE

ITEM PART
NO. NO. DESCRIPTION
1 42461-86 PEDAL, PARKING BRAKE
2 42408-89 PAD, PARKING BRAKE
3 8480 RIVET, .187 X .375 POP (4)
4 498 PIN, 3/16 X 3 CLEVIS (2)
5 42452-86 SPRING, PARKING BRAKE RETURN
6 6716 WASHER, #10 PLAIN (5)
7 515 PIN, 1/16 X 3/4 COTTER (3)
8 8126 NUT, SPEED
9 42456-91 CLEVIS, PARKING BRAKE
10 42456-86 CLEVIS, PARKING BRAKE
11 42455-91 ROD, PARKING BRAKE
42450-91 ASSEMBLY, PARKING BRAKE ROD (INCLUDES ITEMS 6, 9-11, 33 &
34)
12 42410-89A PEDAL, BRAKE
* 42407-90A PEDAL, BRAKE (C6E ONLY)
13 42407-89 PAD, BRAKE PEDAL
14 6703 WASHER, 1/4 N-PLAIN (3)
15 42451-86 RATCHET, BRAKE
16 42471-88 BEARING, SPLIT, LG.
17 4457 BOLT, SHOULDER-BRAKE
18 611 PIN, .25 X 1 ROLL
19 534 PIN, 3/32 X 1 COTTER (3)
20 7776-W LOCKNUT, 3/8-24 HEX NYLOK, THIN
21 499 PIN, 1/4 X 1 1/2 CLEVIS (2)
22 4455 BOLT, SHOULDER, 4 IN.
23 26251-30A BUSHING, BRAKE TUBE (2)
24 7725 LOCKNUT, 5/16-24 HEX NYLOK
25 73062-86A YOKE, CLEVIS 1/4-28, RH
26 73061-86A YOKE, CLEVIS 1/4-28, LH
27 7676 NUT, 1/4-28 HEX
28 7677 NUT, 1/4-28 HEX JAM, LH
29 42406-89 ROD, BRAKE (ALL MODELS EXCEPT COLUMBIA SHUTTLE)
41517-90 ROD, BRAKE (C6E ONLY)
41519-91 ROD, BRAKE (C6G ONLY)
30 42402-89 EQUALIZER, BRAKE
31 40509-67 SPRING, BRAKE RETURN
* 9853 FITTING, LUBRICATION
32 502 PIN, CLEVIS
33 42457-91 SPRING, BRAKE ROD
34 7638 NUT, #10-32 HEX
35 11403 RUBBER BUMPER, BRAKE

* NOT PICTURED IN ILLUSTRATION




WHEELS

WHEELS

ITEM PART

NO. NO. DESCRIPTION

1 43646-79 HUB, GREASE CAP (2)

2 7947-W NUT, 5/8-18 SLOTTED HEX (2)

3 559 COTTER PIN, 1/8 X 1 1/4 (2)

4 6655 WASHER, .63 X 1.5 X .12 (2)

5 9030 BEARING, BALL (2)

6 43481-89 HUB, WHEEL ASSEMBLY (2)

7 41199 BOLT, MOUNTING, WHEEL HUB (8)

8 43152-66 NUT, 1/2-20, TAPERED WHEEL (16)

9 9031 BEARING, BALL (2)
10 12030 SEAL, OIL (2)
11 43156-63 VALUE, RIM (4)
12 43158-65 STEM EXTENSION, VALVE (4)
13 42996-83 RIM, WHEEL, WHITE (4)
14 43106-87 TIRE, TERRAGARD (4)
15 40980-87 ASSEMBLY, TIRE/WHEEL, TERRAGARD,

PAG, P4E, C6G, C6E, E4S, G4S, GU4 (4)
(INCLUDES ITEMS 13 AND 14)
* 40981-87 ASSEMBLY, TIRE/WHEEL 5.70, EU4 ONLY (4)
43108-87 TIRE, 5.70, EU4 ONLY

* NOT PICTURED IN ILLUSTRATION

22




BRAKE ASSEMBLY

15

BRAKE ASSEMBLY

ITEM PART

NO. NO. DESCRIPTION

1 497 PIN, 5/16 X 7/8 CLEVIS (2)

2 520-W PIN, 1/8 X 1 COTTER (2)

3 42400-89 ASSEMBLY, CABLE, RIGHT BRAKE

* 42401-89 ASSEMBLY, CABLE, LEFT BRAKE

4 41820-86 ACTUATOR ASSEMBLY, BRAKE (2)

5 41822-86 COVER, DUST (2)

6 41821-86 ASSEMBLY, ADJUSTER (2)

7 41819-86 ASSEMBLY, BRAKE SHOE (4)

8 41817-86 RETAINER ASSEMBLY, BRAKE SHOE (2)

9 41816-86 SPRING, BRAKE SHOE (4)
10 47757—-88 BRACKET, BRAKE DRUM , LEFT SIDE

* 4775688 BRACKET, BASE DRUM, RIGHT SIDE
11 41823-86 CAP, RUBBER, ADJUSTER BOLT (2)
12 3987 SCREW, 5/16-18 X 3/4 HEX CAP (8)
13 7041 LOCKWASHER, 5/16 SPLIT (8) ;
14 7748-W NUT, 5/16-18 HEX (8) g
15 41815-86 DRUM, BRAKE (2) ;
16 11035 E-RING (4)
17 41813-86A ASSEMBLY, BRAKE, LEFT (INCLUDES ITEMS 1-14)

%

41814-86A ASSEMBLY, BRAKE, RIGHT

* NOT PICTURED IN ILLUSTRATION 23



FRONT SUSPENSION

24




FRONT SUSPENSION

ITEM PART
NO. NO. DESCRIPTION
1 47598-88 RETAINER PLATE, LEAF SPRING
2 3775 SCREW, 3/8-16 X 2 HEX CAP (4)
3 7778 LOCKNUT, 3/8-16 HEX NYLOK (4)
4 43929-88 SPRING, LEAF (GAS)
* 43929-88A SPRING, LEAF (ELECTRIC)
5 4253 7/16-20 X 3 1/2 HEX CAP (2)
6 5705490 WELDMENT, KING PIN (2)
7 7825 LOCKNUT, 7/16-20 HEX NYLOK (6)
8 43938-86 BUSHING (.62 ID) (8)
9 58000-88 ASSEMBLY, STEERING ARM, LEFT HAND
* 57160-88 ASSEMBLY, STEERING ARM, RIGHT HAND
10 9853 FITTING, LUBRICATION (6)
11 45407-90 MOUNTING BRACKET, A-ARM (2)
12 6334 WASHER, 7/16 N-PLAIN (2)
13 3452 SCREW, 3/8-24 X 8 HEX CAP (2)
14 43946-88 ADJUSTER, CAMBER (4)
15 43937-86 BUSHING (.75 ID) (4)
16 43950-88 TUBE-SPACER A-ARM (2)
17 45399-90 ASSEMBLY, A—ARM (2)
18 6801 WASHER, .375 X 1.5 X 1.8 (4)
19 7775 LOCKNUT, 3/8-24 HEX NYLOK (2)
20 6334 WASHER, 7/16 N-PLAIN (2)
21 5706 SPACER, A-ARM (2)
22 7685 LOCKNUT, 1/2-13 NYLOK THIN (2)
23 7825 LOCENUT, 7/16-20 HEX NYLOK (2)
24 3406 SCREW, 1/2-13 X 3 HEX CAP (2)

*

NOT PICTURED IN ILLUSTRATION

25




STEERTING GEAR

26




STEERING GEAR

ITEM PART
SN NO. NO. DESCRIPTION
1 57168-88 BOOT, STEERING (2)
2 10101 CLAMP, STEERING BOOT (2)
3 57172-88 BALL END, STEERING GEAR (2)
4 57190-88 WASHER, LOCK, STEERING (2)
5 57166-88 WASHER, STEERING (2)
6 53960-88 HOUSING, STEERING GEAR
7 57171-90 RACK, STEERING GEAR
8 43902-88 BEARING, STEERING SLEEVE
9 57176—88A SPRING, STEERING GEAR
10 57228-88 PLATE, STEERING
11 860 RING, RETAINING
12 43900-88 BUSHING, PINION
13 57180~90 PINION, STEERING GEAR
14 9001 BEARING, BALL
15 862 RING, RETAINING
16 861 RING, RETAINING
17 57183-88 SEAL, OIL
18 43901-88 BEARING, STEERING RACK
19 7831 NUT, 7/16-20 JAM (2)
20 57123-86 TIE ROD (2)
21 7830 NUT, 7/16-20 LH JAM (2)
22 43958-88 ASSEMBLY, TIE ROD END, LEFT HAND (2)
. 23 7836 NUT, 7/16-20 SLOTTED HEX
) 24 4716-W SCREW 3/8-16 X 1 1/4 HEX CAP (3)
25 7038 LOCKWASHER, 3/8 SPLIT (3)
57226-90 ASSEMBLY, RACK AND PINION (INCLUDES ITEMS 1-19)
57177-90 REPLACEMENT, RACK AND PINION SET (INCLUDES ITEMS 7, 8

& 17)

R RAREIRA g L




STEERING WHEEL AND COLUMN

14

28




STEERING WHEEL AND COLUMN

- ITEM PART
D NO. NO. DESCRIPTION
1 57085-84A WHEEL, STEERING
2 7995 LOCKNUT, 5/8-18 HEX NYLOK THIN
3 57089-84A HOLDER, SCORE CARD
4 57095-88 SHAFT, STEERING
5 4036 SCREW, 5/16-24 X 1 1/2 HEX CAP
6 7725 LOCRNUT, 5/16-24 HEX NYLOK
7 9853 FITTING, LUBRICATION
8 9029 BEARING, STEERING COLUMN, LOWER
9 57140-86 ASSEMBLY, STEERING COLUMN
10 3987 SCREW, 5/16-18 X 3/4 HEX CAP
11 6207 WASHER, 5/16 N—-PLAIN
12 7740 LOCKNUT, 5/16-18, 2 WAY CROWN
13 57067-87 BEARING, STEERING COLUMN, UPPER
14 53276-86 LABEL, OPERATING INSTRUCTIONS (GAS)
53277-86 LABEL, OPERATION'INSTRUCTIONS (ELECTRIC)
15 6655 WASHER, .63 X 1.5 X .12
16 2638 SCREW, #6 X 3/4 PAN HD, SELF-TAP (4)
17 57098-84A COLLAR, STEERING WHEEL

29




CONTROL PANEL, AND FLOORMATS

FRONT HOUSING,

27

30



FRONT HOUSING, CONTROL PANEL, AND FLOORMATS

ITEM PART

NO. NO. DESCRIPTION

1 2363 SCREW, 5/16-18 X 1 1/2” (2)

2 6250 WASHER, FINISH (2)

3 6266 WASHER, RUBBER (2)

4 50300-86 FRONT BODY, UNIVERSAL

5 6607-W SPACER (4)

6 6332-B WASHER 5/16 (6)

7 7710-W LOCKNUT, 5/16-18 HEX NYLOK, THIN (2)
8 53000-89 PLATE, LOGO

9 7742 LOCKNUT, 1/4-20 JAM (2)

10 2551-W SCREW, 1/4-20 X 1”7 (2)

11 8693 RIVET, .20 DIA X .562 POP (7)

12 11718 FASTENERS, SELF LOCKING (2)

13 50189-88 TRIM, CONTROL PANEL

14 50187-91 S-TRIM, LH
* 50188-91 S-TRIM, RH

15 31410-88 HOLDER, DRINK (2)

16 53262-882 LABEL, ETIQUETTE

17 64007-91 BALL HOLDER

18 53268-92 LABEL, WARNING

19 11418a GROMMET

20 3787 SCREW, 1/4-20 X 3/4 HEX CAP (4)

21 6703 WASHER, 1/4 N-PLAIN (4)

22 7036 LOCKWASHER, 1/4 SPLIT (4)

23 50190-86 JACKNUT, CONTROL PANEL (4)

24 50180-89 PANEL, CONTROL

25 8682 RIVET, .246 DIA X .709 PLASTIC (2)

26 8480 RIVET, .187 DIA X .375 POP (14)

27 50255-91 TRIM, FLOORBOARD, LEFT, G4S AND E4S
* 50254-91 TRIM, FLOORBOARD, RIGHT, G4S AND E4S
* 50316-91 TRIM, FLOORBOARD, RIGHT, P4G AND P4E
* 50315-91 TRIM, FLOORBOARD, LEFT, P4G, AND PAE

28 50705-89 FLOORMAT

29 8200 PUSH FASTENER (2)

30 8681 RIVET, .246 DIA X .315 PLASTIC (13)

31 50177-89 SIDE PANEL, LEFT
* 50176-89 SIDE PANEL, RIGHT

32 6716 WASHER, #10 PLAIN (4)

33 53266-89B LABEL, ON/OFF CHOKE (GAS ONLY)

53263-89 LABEL, ON/OFF (ELECTRIC ONLY)

34 53268-88A LABEL, WARNING

* NOT PICTURED IN ILLUSTRATION

31

. W\ I NNEF S E X £ o



x B b,
S
L

G4S, EA4S

PAE,

FRAME AND SUSPENSION—P4G,

32



FRAME AND SUSPENSION—-P4G, P4E, G4S, EAS

ITEM PART

NO. NO. DESCRIPTION

1 47815-88 BUMPER, FRONT

2 5451 BOLT, 5/16-18 X 1 1/8 CARRIAGE (2)

3 7041 LOCKWASHER, 5/16 SPLIT (2)

4 7748-W NUT, 5/16-18 HEX (2)

5 47048-91 ASSEMBLY, FRAME, PA4G

* 47038-91 ASSEMBLY, EFRAME, P4E

* 47051-91 ASSEMBLY, FRAME, G4S

* 47059-91 ASSEMBLY, FRAME, E4S

6 54514-89 ABSORBER, SHOCK (4) (INCLUDES ITEMS 7 AND 8)

7 5707 SPACER, SHOCK ABSORBER (8)

8 85210-42A  BUSHING, RUBBER (4)

9 7685 LOCKNUT, 1/2-13 NYLOK, THIN (8)
10 3407 SCREW, 1/2-13 X 2 1/4 HEX CAP (8)
11 47452-89 ASSEMBLY, REAR FORK, P4G

* 47039-89 ASSEMBLY, REAR FORK, PA4E

* 47459-89A  ASSEMBLY, REAR FORK, G4S

* 47040-89 ASSEMBLY, REAR FORK, E4S
12 54564-73 SPRING, REAR, P4G

* 54565-86 SPRING, REAR, P4E

* 54515-89 SPRING, REAR, G4S

* 54516-98 SPRING, REAR, E4S
13 3950 SCREW, 1/2-20 X 4 HEX CAP (2)

14 6568-B WASHER, .39 X .58 (4)

15 47524-66 BUSHING, REAR FORK (2)

16 7812-W LOCKNUT, 1/20-20 HEX NYLOK (2)

17 4434-W SCREW, 3/8-24 X 3 1/4 HEX CAP (4)
18 7775 LOCKNUT, 3/8-24 HEX NYLOK (4)

19 54641-89 DAMPENER, SPRING (2)

* NOT PICTURED IN ILLUSTRATION




REAR BUMPER—P4G, P4E, G4S, E4S

REAR BUMPER—-P4G, P4E, G4S, EAS

ITEM PART
NO. NO. DESCRIPTION
1 91008-91 BUMPER, REAR SIDE, P4 ONLY (2)
2 91006-91 BUMPER, REAR CENTER, P4 ONLY
3 5400 BOLT, 5/16-18 X 1 CARRIAGE, P4 ONLY (2)
4 7041 LOCKWASHER, 5/16 SPLIT, P4(2), G4(6)
5 7748-W NUT, 5/16-18 HEX, P4(2), G4(6)
6 5452 BOLT, 5/16-18 X 5/8 CARRIAGE, P4 ONLY (2)
7 7740 LOCKNUT, 5/16-18, 2 WAY CENTER, P4 ONLY (2)
8 5449-A BOLT, 5/16-18 X 1 1/2 STEP, G4 ONLY (6)
9 52329-85 SPACER, PLASTIC, G4 ONLY (6)
10 31067-63 WASHER, 5/16 FENDER, G4 ONLY (2)
11 44914-88 BUMPER, REAR, G4 ONLY

W
g




BAG HOLDERS—G4S, EAS

BAG HOLDERS—G4S, E4S

ITEM PART

NO. NO. DESCRIPTION
1 7753 NUT, 5/16-24 HEX (2)
2 7041 LOCKWASHER, 5/16 SPLIT (2)
3 6702 WASHER, 5/16 N-PLAIN (2)
4 61605-36 STUD (2)
5 53481-89 HOLDER, BAG
6 53474-88 TRIM, BAG HOLDER
7 53472-84 BUCKLE, BAG HOLDER (2)
8 8480 RIVET, .187 X .375 POP (4)
9 6716 WASHER, #10 PLAIN (4)

10 53473-88 STRAP, BAG HOLDER

11 53475-88 SPACER

12 8684 RIVET, .187 X .50 POP (2)

53406-89 ASSEMBLY, BAG HOLDER (INCLUDES ITEMS 5-12)

35




i
i
i
1
i
i

BAG HOLDERS—P4G, P4E 5

BAG HOLDERS—P4G, P4E

ITEM PART
NO. NO. DESCRIPTION
1 53403-89 WELDMENT, BAG HOLDER
2 53474-89 TRIM, BAG CRADLE
3 53472-84 BUCKLE, BAG HOLDER (2)
4 8684 RIVET, .187 DIA X .50 POP (2)
5 6716 WASHER, #10 PLAIN (4)
6 53473-88 STRAP, BAG HOLDER
7 53475-88 SPACER
8 8480 RIVET, .187 DIA X .375 POP (4)
9 5206 SCREW, 5/16-18 X 1 (2)
10 53405-89 PAD, BAG HOLDER (2)
11 31067-63 WASHER, FENDER (2)
12 7041 LOCKWASHER, 5/16 SPLIT (2)
13 7748-W NUT, 5/16-18, HEX (2)
14 51504-89 BRACKET, BAG HOLDER (2)
53402-89 CRADLE ASSEMBLY, BAG HOLDER (INCLUDES ITEMS 1-14)

36




BODY SOUND PACKAGE—-PA4G

10 8

BODY SOUND PACKAGE—-P4G

ITEM PART

NO. NO. DESCRIPTION

1 23204-990 PAD, FRONT, RIGHT HAND

2 23205-90 PAD, FRONT, LEFT HAND

3 23206-90 PAD, ERONT

4 23207-90 PAD, ERONT TOP

5 23208-90 PAD, CENTER REAR

6 23209-90 PAD, REAR DECK

7 23210-90 PAD, BAGWELL, RIGHT HAND
8 23211-90 PAD, BAGWELL, LEET HAND

9 23212-90 PAD, WHEELWELL, RIGHT HAND
10 23213-90 PAD, WHEELWELL, LEFT HAND

37




BODY SOUND PACKAGE—-G4S

38




BODY SOUND PACKAGE—G4S

ITEM PART
NO. NO. DESCRIPTION
1 23214-90 PAD, BAGWELL BOTTOM
2 23215-90¢ PAD, BAGWELL, RIGHT
3 23216-90 PAD, BAGWELL, LEET
4 23217-90 PAD, SEAT BOTTOM
5 23218-9¢ PAD, RIGHT BODY
6 23219-90 PAD, LEET BODY
7 23220-90 PAD, VERTICAL
8 23221-90 PAD, VERTICAL
9 23222-90 PAD, BOTTOM SEAT CUSHION
10 8200 FASTENER, .250 X .61 PUSH (3)
11 6346 WASHER, DELRIN (3)
12 2551-w SCREW, 1/4-20 X 1 HEX CAP (4)
: 13 6257-W WASHER, 1/4 FENDER (4)
14 7742 LOCKNUT, 1/4-20, 3 WAY CROWN (4)

s
s
3
;
p

3R R R WK e A

39




FRAME SOUND PACKAGE—-P4G, G4S

i N V9 g

'é FRAME SOUND PACKAGE-PAG, GAS

ITEM PART
NO. NO. DESCRIPTION
: 1 23201-90 PAN, REAR
4 2 23202-90 PAD, BOTTOM REAR
i 3 23203-91 PAD, LAMINATED, FRONT
§ 4 8682 RIVET, .246 DIA, PLASTIC (6)
| 5 6333 WASHER, 5/16 W-PLAIN (10)
‘ 6 8204 FASTENER, 1/4 X 1 1/4, PUSH
7 2369 SCREW, 5/16—18 X 10 THD FMG (4)
8 47344-90 CLAMP, BOTTOM PAN (2)
9 2551-W SCREW, 1/4-20 X 3/4, HEX CAP
10 6417-W WASHER, 3/8 X 1 1/8 FENDER
11 7229-W LOCKWASHER, 1/4 STAR
12 7036 LOCKWASHER, 1/4 SPLIT
13 7688 NUT, 1/4-20 HEX

40




- FUEL TANK

FUEL TANK
ITEM PART
NO. NO. DESCRIPTION
1 61254-89 CAP, FUEL TANK (VENTED)
2 61117-71B GASKET, FILLER CAP
3 62346-75 STRAINER, FUEL
4 63509-75 HOSE, FUEL TANK
5 61249-75 BUSHING, RUBBER
6 61094-75 FITTING ASSY., FUEL TANK
7 9993 CLAMP, FUEL HOSE (4)
8 63501-68 HOSE, BLACK, (10 FT)
9 62350-63 FILTER, FUEL LINE
10 61251-89A FUEL TANK, MACHINED
11 53261-90 LABEL, FUEL TANK
12 3787 SCREW, 1/4-20 X 3/4 HEX CAP (2)
13 6341-B WASHER (2)
14 6703 WASHER, 1/4 N-PLAIN (2)
15 7742 LOCKNUT, 1/4-20, 3 WAY CROWN (2)




REAR BODY,

SEATS, AND HANDRAII.—G4S, EA4S




REAR BODY, SEATS, AND HANDRAIL-G4S, EA4S

ITEM PART
e NO. NO. DESCRIPTION
1 11417-a GROMMET (6)
2 53547-82 REINFORCEMENT RING, BAG RACK (2)
3 8321 RIVET, .125 DIA X .5 POP (6)
4 52631-88 HANDRAIL, LEFT
* 52630-88 HANDRAIL, RIGHT
5 2369 SCREW, 5/16-18 X 1 THD FMG (6)
6 7041 LOCKWASHER, 5/16 SPLIT, GAS (18) ELECTRIC (22)
7 6801 WASHER, 5/16 FENDER (6)
8 6333 WASHER, 5/16 W-PLAIN, GAS (13) ELECTRIC (11)
9 52948-88 COVER, SEAT BACK (2)
10 2272 SCREW, #10 X 3/4 OVAL HD (4)
11 52935-89 FRAME, SEAT BACK (2)
12 2367 SCREW, 1/4-20 X 1 1/2 OVAL HD (8)
13 2001 SCREW, 1/4-20 X 2 OVAL HD (8)
14 47487-90 STRAP, SEAT (4)
15 6257-W WASHER, 1/4 FENDER (20)
16 6703 WASHER, 1/4 N-PLAIN (5)
17 7036 LOCKWASHER, 1/4 SPLIT (13)
18 7688 NUT, 1/4-20 HEX (13)
19 50278-67B MAT, BAGWELL, RIGHT
* 50279-67B MAT, BAGWELL, LEFT
20 8692 RIVET, .156 DIA X .25 POP (10)
21 52109-87 STUD, 5/16-18 (4)
22 50334-85 STRAP, BODY LIMIT
23 3787 SCREW, 1/4-20 X 3/4 HEX
24 50332-90 REINFORCEMENT WELDMENT, BODY
25 53491-65 PLATE, REINFORCEMENT (2)
26 1357-W SCREW, 1/4-20 X 1 OVAL HD (4)
27 7742 LOCKNUT, 1/4-20, 3 WAY CROWN (4)
28 50336-90 ASSEMBLY, PROP ROD
29 50337-85 CLIP, PROP ROD
30 50352-88 BODY REINFORCEMENT, FRONT
31 2420 SCREW, 1/4-20 X 3/4 POZI HD (4)
32 50271-65 HINGE, BODY (2)
33 4391 SCREW, 5/16-24 X 5/8 HEX CAP (4)
34 7727 LOCKNUT, 5/16-24 HEX NYLOK (4)
35 7748-W NUT, 5/16-18 HEX, GAS (6) ELECTRIC (4)
36 2818 SCREW, 5/16-18 X 1 1/2 HEX CAP, GAS (6) ELECTRIC (12)
37 6702 WASHER, 5/16 N-PLAIN, GAS (4) ELECTRIC (8)
38 52944-87 HINGE, SEAT BOTTOM, ELECTRIC (2) GAS (1)
39 50225-85 LABEL, CAUTION, PROP ROD
40 61255-84 DECAL, EAGLE-BLUE, RIGHT SIDE
61256-84 DECAL, EAGLE-BLUE, LEFT SIDE
61257-84 DECAL, EAGLE-BLACK, RIGHT SIDE
61258-84 DECAL, EAGLE-BLACK, LEFT SIDE
41 52083-87 LABEL, BRAKE ADJUSTMENT
42 52945-88 CUSHION, BOTTOM, GAS (1) ELECTRIC (2)
52939-88 CUSHION, BOTTOM, LEFT (GAS ONLY)
43 52936-90 CUSION, SEAT BACK (2)
s 44 5293786 SPACER, BOTTOM CUSHION, GAS (2) ELECTRIC (4)
45 50250-67 BODY, GOLF CAR UNIVERSAL
46 3987 SCREW, 5/16-18 X 3/4 HEX CAP, GAS (2) ELECTRIC (4)

43




£,
m\ J
co

£
Nty s
e

PAE

SEATS, AND HANDRAIL—P4G,

CLAM SHELL BODY,

16

14




CLAM SHELL BODY, SEATS, AND HANDRAIL—PAG, P4E
ITEM PART
NO. NO. DESCRIPTION
1 5018389 BODY, MID, UNIVERSAL
2 50182-89 BODY, REAR, UNIVERSAL
3 51501-89 SEAT, BACKREST
4 84924-89 HANDRAIL, LEFT
5 84925-89 HANDRAIL, RIGHT
6 52001-89A CUSHION, BACK (2)
7 52000-89A CUSHION, BOTTOM (2)
8 52948-88 COVER, SEAT BACK (2)
9 50201-89 BAGMAT, LEFT
10 50202-89 BAGMAT, RIGHT
11 8200 FASTENER, PUSH (8)
12 52109-87 STUD, 5/16-18 X 2 1/4 (4)
13 50271-89 HINGE, FRONT (2)
14 24818-52 STUD, 5/16-18 X 1.69 (4)
15 6333 WASHER, 5/16 W-PLAIN (13)
16 5400 BOLT, 5/16-18 X 1 CARRIAGE (8)
17 7041 LOCKWASHER, 5/16 SPLIT (24)
18 5208 SCREW, 5/16-18 X 2 1/2 BLK
19 4068 SCREW, 5/16-18 X 2 1/2 HEX (2)
20 6702 WASHER, 5/16 N-PLAIN (6)
21 11402 BUMPER, PLUG (2)
22 7748-W NUT, 5/16-18 HEX (25)
23 50204-89 DOUBLER, REAR (2)
24 50271-65 HINGE, REAR BODY (2)
25 50203-89 DOUBLER, FRONT (2) _
26 2001 ' SCREW, 1/4-20 X 2 OVAL HD BLK (8)
27 12301 BODY SEAL
28 5207 SCREW, 5/16-18 X 2 BLK (3)
29 6000 WASHER, 5/16 PLAIN BLK (4)
30 51503-89 FRONT BODY SEAT SUPPORT
31 50308-91 GUIDE, SIDE BODY (4)
32 7740 LOCKNUT, 5/16-18, 2 WAY CENTER (3)
33 8689 RIVET, POP .187 DIA X .250 (8)
34 2667 SCREW, 5/16-18 X 2 HEX CAP (3)
35 3419 SCREW, 5/16-18 X 2 1/4 HEX CAP
36 6801 WASHER, FENDER .375 X 1 1/2 X 1.8 (4)
37 47055-89A BRACKET, REAR BODY SUPPORT (2)
38 5208 SCREW, 5/16-18 X 2 1/2 BLK
* 50334-89 STRAP, LIMITER (P4E ONLY)
* 40818-91 LIMITER CABLE, FRONT (P4G ONLY)
39 40819-91 LIMITER CABLE, REAR
* 12304 PAD, BAGWELL

*

59607-64A KIT, SPLASH GUARD

*# NOT PICTURED IN ILLUSTRATION

45




AND HANDRAIL

SEATS,

COLUMBIA SHUTTLE BODY,

46



COLUMBIA SHUTTLE BODY, SEATS, AND HANDRATL

ITEM PART

T NO. NO. DESCRIPTION
1 51567-90A CUSHION, SEAT BACK (2)
2 51566—90A CUSHION, SEAT BOTTOM (2)
3 2001 SCREW, 1/4-20 X 2 OVAL HD (16)
4 84924-89 HANDRAIL, LEFT (2)
5 84925-89 HANDRAIL, RIGHT (2)
6 50161-90 BODY, MID (GAS ONLY)
50061-90 BODY, MID (ELECTRIC ONLY)
7 52109-87 STUD, 5/16-18 X 2 1/4 (8)
8 6333 WASHER, 5/16, W-PLAIN, C6G (18), C6E (16)
9 7041 LOCKWASHER, 5/16 SPLIT, C6G (36), C6E (34)
10 7748-W NUT, 5/16-18, HEX, C6G (28), C6E (26)
11 50203-89 DOUBLER, FRONT HINGE (4)
12 5400 BOLT, 5/16-18 X 1, CARRIAGE (8)
13 50271-89 BRACKET, HINGE (4)
14 7753 NUT, 5/16-24, HEX (8)
15 50308-89 GUIDE, SIDE BODY (4)
16 8689 RIVET, .187 DIA X .250 POP (8)
17 6801 WASHER, 3/8 X 1.5 X 1.8 (10)
18 50063-91 REAR BODY, FRONT (GAS ONLY)
50059-90 REAR BODY, FRONT (ELECTRIC ONLY)
19 51503-91 SUPPORT, SEAT (GAS ONLY)
20 2667 SCREW, 5/16-18 X 2 HEX CAP, GAS ONLY (2)
B 21 24818-52 STUD, 5/16-18 & 24 X 1.69 (8)
e 22 50065—91 BODY, REAR DECK (GAS ONLY)
- 50062-90 BODY, REAR DECK (ELECTRIC ONLY)
23 90700-90 ASSEMBLY, REAR DECK
24 2818 SCREW, 5/16-18 X 1 1/2 HEX CAP (2)
25 6702 WASHER, 5/16, N-PLAIN (6)
26 31067-63 WASHER, FENDER (8)
27 5449 BOLT, 5/16-18 X 1 1/2 CARRIAGE (8)
* 5033489 LIMITER STRAP, FRONT (ELECTRIC ONLY)
* 40818-91 LIMITER CABLE, FRONT (GAS ONLY)
* 50335—-89 LIMITER STRAP, REAR (ELECTRIC ONLY)
* 59607—-64A KIT, SPLASH GUARD
* 8204 FASTENER, PUSH (22)
* 6703 WASHER, 1/4 N-PLAIN (ELECTRIC ONLY)
* 7683 LOCKNUT, 1/4-28 HEX NYLON (ELECTRIC ONLY)
28 91006-91 BUMPER, REAR
29 91068-92 BUMPER, REAR SIDE
30 52329-85 SPACER, PLASTIC (4)
* 50705-90 FLOOR MAT, REAR

* NOT PICTURED IN ILLUSTRATION

: 47




EU4

FRAME AND SUSPENSION—-GU4,

48




FRAME AND SUSPENSION—GU4, EU4

ITEM PART
NO. NO. DESCRIPTION
1 47815-88 BUMPER, FRONT
2 5451 BOLT, 5/16-18 X 1 1/8 CARRIAGE (2)
3 7041 LOCKWASHER, 5/16 SPLIT (6)
4 7748-W NUT, 5/16-18 HEX (6)
5 47809-91 ASSEMBLY, FRAME, GU4
* 47808-91 ASSEMBLY, FRAME, EU4
6 54514-89 ABSORBER, SHOCK (4) (INCLUDES ITEMS 7 AND 8)
7 85210-42A BUSHING, RUBBER (4)
8 5707 SPACER, SHOCK ABSORBER (8)
9 3407 SCREW, 1/2-13 X 2 1/4 HEX CAP (8)
10 7685 LOCKNUT, 1/2-13 NYLOK, THIN (8)
11 54566-73 SPRING, REAR, GU4 (2)
* 54565-86 SPRING, REAR, EU4 (2)
12 54641-89 DAMPINER, SPRING (2)
13 47077-89 BRACKET, BODY MOUNT (2)
14 47452-90 ASSEMBLY, REAR FORK, GU4
* 47039-89 ASSEMBLY, REAR FORK, EU4
15 4434-W SCREW, 3/8-24 X 3 1/4 HEX CAP (4)
16 7776-W LOCKNUT, 3/8-24 HEX NYLOK, THIN (4)
17 3950 SCREW, 1/2-20 X 4 HEX CAP (2)
18 6568-B WASHER, .39 X .58 X .036 (4)
19 47524-66 BUSHING, REAR FORK (2)
20 7812-W LOCKNUT, 1/2-20 HEX NYLOK (2)
21 3987 5/16-18 X 3/4 HEX CAP (4)
22 59594-91 PAD, FENDER WALL (4)

* NOT PICTURED IN ILLUSTRATION




GU4

25

AND HANDRATIL-EU4,

SEATS,

REAR BODY,

50




REAR BODY, SEATS, AND HANDRATL-EU4, GU4

ITEM PART
NO. NO. DESCRIPTION
1 50002—89 BODY, FLAT BED
2 33795-87 DECAL, AUXILIARY POWER
3 91820-87 OUTLET, POWER
4 53019-89 PLATE, VEHICLE INFORMATION
5 8683 RIVOT, POP .125 X .187 (4)
6 50242-89 PLATE, DECK
7 1357-wW SCREW, 1/4-20 X 1 OVAL POZI HD (4)
8 6703 WASHER, 1/4 PLAIN (4)
9 7036 LOCKWASHER, 1/4 (4)
10 7688 NUT, 1/4-20 HEX (4)
11 11713 SPRING, HOLD DOWN (2)
12 8321 RIVOT, POP .125 X .5 (4)
13 11714 RETAINER, HOLD DOWN (2)
14 11712 STUD, HOLD DOWN (2)
15 3987 SCREW, 5/16-18 X 3/4 HEX CAP (18)
16 6702 WASHER, 5/16 N—-PLAIN (10)
17 7041 LOCKWASHER, 5/16 SPLIT (14)
18 7748-W NUT, 5/16-18 HEX (18)
19 52953-87 HINGE, FRONT SEAT
20 3787 SCREW, 1/4-20 X 3/4 HEX CAP (8)
21 6703 WASHER, 1/4 N-PLAIN (8)
22 7036 LOCKWASHER, 1/4 SPLIT (8)
23 7688 NUT,1/4-20 HEX (4)
24 52633-87 HANDRAIL, LEFT
* 53632-87 HANDRAIL, RIGHT
25 52943-86 CUSHION, BACK
26 50271-89 BRACKET, HINGE FRONT (2)
27 6333 WASHER, 5/16 W-PLAIN (4)
28 10651 HINGE, DECK PLATE
29 52942-87 FRAME, SEAT BACK
30 52941-89 CUSHION, BOTTOM

* NOT PICTURED IN ILLUSTRATION




GU4

METAL CARGO BOX—-EU4,

D

13
14
12

15
16

17

<,

)

S

52



METAL CARGO BOX—-EU4, GU4

ITEM PART
NO. NO. DESCRIPTION

1 50273-89 PANEL, ERONT

2 50262-89 PANEL, LEET

3 50263-89 PANEL, RIGHT

4 50266-89 TAILGATE

5 3987 BOLT, 5/16-18 X 3/4 HEX HD (14)
6 2361 SCREW, 5/16-18 X 3/4 FLAT HD (6)
7 6702 WASHER, 5/16 N-PLAIN (24)

8 6250 WASHER, FINISHING (6)

9 7041 LOCKWASHER, 5/16 SPLIT (20)
10 7748-W NUT, 5/16-18 HEX (20)
11 53018-89 DECAL, CAUTION
12 50299-83 CHAIN (2)
13 50292-83 BRACKET, LATCH (2)
14 2665 SCREW, #10-24 X 5/8 POZI HD (4)
15 50298-83 TUBING, CLEAR (4)
16 50297-83 S-HOOK (2)
17 7624 LOCKNUT, #10-24 HEX NYLOK (4)

50267-89 CARGO BOX, STEEL (INCLUDES ITEMS 1-17)

53




WOOD CARGO BOX—-EU4, GU4

54

TS




WOOD CARGO BOX—-EU4, GU4

ITEM PART
NO. NO. DESCRIPTION

1 50261-83 TAILGATE

2 50294-83 PANEL, ERONT

3 50295-83 PANEL, RIGHT

4 50296-83 PANEL, LEET

5 52953-87 HINGE, TAILGATE

6. 53018-89 DECAL, CAUTION

7 50293-83 BRACKET, CARGO BOX (4)

8 5402 BOLT, 1/4-20 X 1 1/2 CARRIAGE (8)
9 6703 WASHER, 1/4 N-PLAIN (12)
10 7036 LOCKWASHER, 1/4 SPLIT (12)
11 7688 NUT, 1/4-20 HEX (8)
12 50292-83 BRACKET, LATCH (4)
13 2615 SCREW, #8 X 7/8 RD HD WOOD (8)
14 2363 SCREW, 5/6-18 X 1 1/2 FLAT HD (6)
15 6250 WASHER, FINISHING (6)
16 6702 WASHER, 5/16 N-PLAIN (10)
17 7041 LOCKWASHER, 5/16 SPLIT (10)
18 7748-W NUT, 5/16-18 HEX (10)
19 3987 SCREW, 5/16-18 X 3/4 HEX CAP (4)
20 5404 BOLT, 1/4-20 X 1 1/2 CARRIAGE (4)
21 7737-W NUT, 1/4-20 HEX ACORN (4)
22 50298-83 TUBING (4)

23 50299-83 CHAIN (2)

24 50297-83 S-HOOK (2)

50290-87 CARGO BOX, WOOD (INCLUDES ITEMS 1-24)

55




/,"-’:
£

C6G

FRAME AND SUSPENSION—C6E,




FRAME AND SUSPENSION—C6E, C6G

ITEM PART
NO. NO. DESCRIPTION
1 47815-88 BUMPER, FRONT
2 5451 BOLT, 5/16-18 X 1 1/8 CARRIAGE (2)
3 7041 LOCKWASHER, 5/16 SPLIT (2)
4 7748-W NUT, 5/16-18 HEX (2)
5 47069-91 ASSEMBLY, FRAME, C6E
47047-91 ASSEMBLY, FRAME, C6G :
6 54514-89 ABSORBER, SHOCK (4) (INCLUDES ITEMS 7 AND 8)
7 5707 SPACER, SHOCK ABSORBER (8)
8 85210-42A BUSHING, RUBBER (4)
9 3407 SCREW, 1/2-13 X 2 1/4 HEX CAP (8)
10 7685 LOCKNUT, 1/2-13 NYLON, THIN (8)
11 47039-89 ASSEMBLY, REAR FORK, C6E
47452-90 ASSEMBLY, REAR FORK, C6G
12 3950 SCREW, 1/2-20 X 4.00 HEX CAP (2)
13 6568-B WASHER, .39 X .58 (4)
14 47524-66 BUSHING, REAR FORK (2)
15 7812-W LOCKNUT, 1/2-20 HEX NYLON (2)
16 54641-89 DAMPENER, SPRING (2)
17 54565-86 SPRING, REAR (2)
18 4434-W SCREW, 3/8-24 X 3 1/4 HEX CAP (4)
19 7775 LOCKNUT, 3/8-24 HEX NYLON (4)

57



RAIN DRAIN WINDSHIELD-P4G, P4E, G4S, E4S

RAIN DRAIN WINDSHIELD-P4G, P4E, G4S, EAS

ITEM PART
NO. NO. DESCRIPTION
1 58018—88A WINDSHIELD
2 89421-89 BRACKET, CROSSBAR (2)
3 58425-88 EXTRUSION, BOTTOM
4 8693 RIVET, .200 DIA X .562 POP (5)
5 58430-90 EXTRUSION, SIDE (2)
6 58431-90 EXTRUSION, TOP
7 89422-89A CROSSBAR
8 2818 SCREW, 5/16-18 X 1 1/2 HEX CAP (2)
9 6702 WASHER, 5/16 N-PLAIN (2)
10 7740 LOCKNUT, 5/16-18, 2 WAY CENTER (4)
11 2882-W SCREW, 5/16-18 X 5/8 HEX CAP (2)
12 42644-78 WASHER, NYLON (2)
58020-90 KIT, WINDSHIELD, ALL MODELS EXCEPT CLASSIC (INCLUDES
ITEMS 1-12)
58020-88 KIT, WINDSHIELD, CLASSIC (INCLUDES ITEMS 1 & 3-6)

58



EXHAUST SYSTEM—-PAG, G4S, GU4, C6G

EXHAUST SYSTEM—-P4G, G4S, GU4, C6G

ITEM PART
NO. NO. DESCRIPTION
1 65257-89 WELDMENT, HEAD PIPE
2 7130-W LOCKWASHER, 3/8 INTERNAL TOOTH (2)
3 7800-W NUT, 3/8-24 HEX
4 65248-89 PIPE, EXTENSION
5 65267-82 GASKET, FLANGE
6 11800-90 SPRING, EXHAUST FLANGE (4)
7 65230-89A BODY, MUFFLER
8 3650 SCREW, 1/4-20 X 3 HEX CAP (2)
9 6333 WASHER, 5/16 W-PLAIN (2)
10 61249-75 BUSHING, RUBBER (2)
11 6522-HB WASHER, STEEL (2)
12 7742 LOCKNUT, 1/4-20, 3 WAY
65233-90 ASSEMBLY, MUFFLER (INCLUDES ITEMS 1, 4, & 7)

59




BATTERY INSTALLATION
P4G, G4S,

BATTERY INSTALLATION

C6G, GU4 | " P4E, EA4S, C6E, EU4

BATTERY
ITEM PART
NO. NO. DESCRIPTION
1 66323-89 PLATE, HOLD DOWN (GAS ONLY)
2 3940 BOLT,
3 3451 BOLT, BATTERY TERMINAL (2)
4 70196-89 ASSEMBLY, CABLE, POSITIVE (RED)
70459-89 ASSEMBLY, CABLE, NEGATIVE (BLACK)
5 7127 LOCKWASHER, INTERNAL TOOTH (12)
6 7748-W NUT, 5/16-18 HEX (12)
7 47711-84 PLATE, HOLD DOWN (ELECTRIC ONLY) (2)
8 66561-90 ROD, BATTERY HOLD DOWN (4)
9 6703 WASHER, 1/4 N-PLAIN (4) _
10 7683 LOCKNUT, 1/4-28 HEX NYLOK (4)
11 70099-84 JUMPER CABLE, BATTERY, 9 IN (4)
12 70105-88 CABLE, BATTERY, 36 IN (EU4)
70446-90 CABLE, BATTERY (P4E, EA4S)
70099-88 CABLE, BATTERY (C6E)
13 70105-89 CABLE, BATTERY (EU4)
70447-90 CABLE, BATTERY (P4E, E4S)
70108-88 CABLE, BATTERY (C6E)
14 70108-85 JUMPER -CABLE, BATTERY, 12 IN

60




CURTIS
FUEL
GAUGE

AUXILIAR'
POWER SOURCE

ELECTRICAL WIRING—EU4

I

CURTIS L.D.I.
CONTROLLER

0,
o
e o

fL

| 1 0 MOTOR
T
@

COLOR CODE

R - Red

Y - Yellow
(o) ~ Orange
8E ~ Blue
BK - Black
w ~  White
GY - Gray

Brown

All Unspecified Cables are Black

POSITION] ABCDE F GH |

REVERSE ._g'_“ 1

OFF o !
rorwaro| | )

(ToP
F ?~ VIEWS) ? R
DIODE  DIODE 7
e
® |
% BATTERY
4 CHARGER
. -
& ]
€K

ELECTRICAL WIRING—-EU4

ITEM PART
NO. NO. DESCRIPTION
1 70592-87 ASSEMBLY, RESISTOR
2 74883-87 SPEED CONTROL, CURTIS SYSTEM
3 74882-87 SPEED SWITCH
4 74886-87 ASSEMBLY, DIODE (2)
5 71459-87 SOLENOID 6T, 36V (2)
6 71458-87 SOLENOID 4T, 36V
7 66501-89 CHARGER, ON BOARD
8 71756-75 BUZZER, REVERSE
* 66035-87 RECEPTACLE, CHARGER
9 91820-87 AUXILIARY POWER
10 70646-90 HARNESS, WIRE

61



ELECTRICAL WIRING-P4E, E4S, C6E

D\_&a
M N
-
REVERSE
CHARGER BUZZER
PLUG
Y
: &
i N7~
1 13
» ¥ &
&,
© 'S
‘ ]
i
i
5 R F 2 ct
|
i R
I 6
: N
: 8 9
i s s
¥ MOTOR
:
: Al Az

1S4 T- FUSE
® ‘l--@ H® l‘

! BATTERY BANK - RIGHT BATTERY BANK - LEFT
SPEED
: CONTROL
! MODULE
COLOR CODE
(o] - Orange
: Y - Yellow

R - Red

w - White
i BK - Black POSITION| ABCDEF GH I
: BN - Brown
3 BE - Blue REVERSE J_.*_'_o "1
| GN - Green Pa—
‘ GY - Gray OFF I
| ” ——
: All Unspecified Cables are Black FORWARD | I_.

62



ELECTRICAL WIRING-P4E, E4S, C6E

ITEM PART
NO. NO. DESCRIPTION

1 71409-90 BUZZER, REVERSE

2 71762-82A ASSEMBLY, KEY SWITCH

3 66036-72 CHARGER PLUG, DC
66035-89 ON BOARD PLUG, AC

4 71858-88A SPEED SWITCH (MODULE ONLY)
71494-89A SPEED SWITCH (ASSEMBLY)

5 71459-87 SOLENOID, 6T, 36V (2)

6 71458-87 SOLENOID, 4T, 36V (2)

7 70646-89A HARNESS, WIRE

8 71407-85 RESISTOR, .16 OHM, 5 COIL

9 71406-85 RESISTOR, .080 0HM, 3 COIL

* 66534-83 CHARGER, 120V, PORTABLE

* NOT PICTURED IN ILLUSTRATION




|
i
i

ELECTRICAL WIRING-P4G, G4S, GU4, Ce6G

®

6

= 1

ELECTRICAL WIRING-P4G, G4S, GU4, C6G

ITEM PART

NO. NO. DESCRIPTION

1 70026-82 CABLE, BUZZER TO GROUND

2 74592-68 CIRCUIT BREAKER

3 71506-63 MICROSWITCH

4 71470-87 SOLENOID

5 74510-85A  REGULATOR, VOLTAGE

6 71408-90 BUZZER, REVERSE

7 30083-69D GENERATOR, STARTER

8 71762-82A  ASSEMBLY, KEY SWITCH

9 30509-86 MODULE, IGNITION

10 30500-86 ROTOR, IGNITION
11 31601-63A  COIL
12 32301-82 SPARK PLUG

13 74886-67 DIODES (3)

14 70019-90 HARNESS, WIRING (ALL MODELS EXCEPT C6G)

70025-91 HARNESS, WIRING (CG6 ONLY)

15 70459-89 CABLE, BATTERY, NEGATIVE
16 70196-89 CABLE, BATTERY, POSITIVE

64




TRACTION MOTOR GE—-P4E, E4S, C6E, EU4

TRACTION MOTOR GE—-P4E, E4S, C6E, EU4

ITEM PART

NO. NO. DESCRIPTION
1 83280-86 SCREW, MOTOR CLAMP, DRIVE END (2)
2 83282-86 SCREW, BEARING RETAINER (3)
3 83281-86 ENDSHIELD, COMMUTATOR
4 72352-73 BUSHING, TERMINAL INSULATION (4)
5 83288-86 WASHER, INSULATING (4)
6 6702 WASHER, 5/16, N-PLAIN (4)
7 83259-75 NUT, TERMINAL STUD (8)
8 83289-86 WASHER, INSULATING (4)
9 7041 LOCKWASHER, 5/16 SPLIT (4)
10 83284-86 PLATE, BRUSH
11 83286-86 SCREW, BRUSH PLATE MOUNTING (2)
12 83287-86 SPRING, BRUSH (4)
13 11423 RESILIENT BUMPER, ELECTRIC MOTOR
14 83285-86 GASKET, RUBBER
15 83283-86 SET, BRUSH (2)
16 69200-89 MOTOR, TRACTION (GE), 2 HP
69203-89 MOTOR, TRACTION (GE), 3 HP

65




REAR AXLE AND DIFFERENTIAL-ELECTRIC—
E4S, EU4, C6E

PAE,

66



REAR AXLE AND DIFFERENTIAL—ELECTRIC—
PAE, EAS, EU4, C6E

ITEM PART
NO. NO. DESCRIPTION
1 559 PIN, 1/8 X 1 1/4 COTTER (2)
2 7947-W NUT, 5/8-18 SLOTTED HEX (2)
3 6655 WASHER, STEEL ZINC (2)
4 82706-78 RING, RETAINING (4)
5 82705-78 BALL BEARING, AXLE (2)
6 90001-90 AXLE, LEFT, HELICAL
7 90002-90 AXLE, RIGHT, HELICAL
8 3993 SCREW, 1/4-20 X 1 1/4 HEX CAP
9 7036 LOCKWASHER, 1/4 SPLIT
10 6703 WASHER, 1/4 N-PLAIN
11 90006-90 RING, SNAP (2)
12 82810-90 KIT, BALL BEARING (2)
13 90004-90 BALL BEARING, INPUT GEAR (2)
14 90005-90 BALL BEARING, DIFFERENTIAL (2)
15 82811-90 SET, GEAR
16 90007-90 PLATE, COVER
17 90008-90 PLUG, FILL
18 90009-90 WASHER, NYLON
19 82704-78 SEAL, OIL
20 82808-90 PLUG, CAP
82802-90 ASSEMBLY, COMPLETE DIFFERENTIAL

67




C6E

E4S,

SOLENOID BANK—P4E,

17

15 18

68




SOLENOID BANK-P4E, E4S, C6E

ITEM PART

NO. NO. DESCRIPTION
1 2685-W SCREW, 10-24 X 5/8 HEX, SELF TAP
2 71021-85 PLATE, MOUNTING
3 70497-86 SPACER
4 71458-87 SOLENOID 4T, 36V (2)
5 2882-W SCREW, 5/16-18 X 5/8 HEX CAP (4)
6 71771-87 BRACKET, RESISTOR (4)
7 7041 LOCKWASHER, 5/16 SPLIT (4)
8 7748-W NUT, 5/16-18 HEX (4)
9 71406-85 RESISTOR, .08 OHM
10 71407-85 RESISTOR, .16 OHM
11 70484-85A  WIRE ASSEMBLY, BUZZER
12 71459-87 SOLENOID, 6T, 36V (2)
13 70496-86 WIRE, SOLENOID (5)
14 70351-88 CABLE, 4 GA (40
15 70105-88 CABLE, BATTERY (2)
16 6716 WASHER, #10 PLAIN (10)
17 10043 STRAP, 10 LG CABLE
18 70646-90 HARNESS, WIRING, P4E AND C6E
70649-89 HARNESS, WIRING, E4S

i9 71409-90 BUZZER, REVERSE, 24/36 VOLT




ELECTRICAL COMPONENTS

70



ELECTRICAL COMPONENTS

ITEM PART

NO. NO. DESCRIPTION
1 66534-83 CHARGER, PORTABLE
66501-89 CHARGER, ON BOARD
2 66515-76 ASSEMBLY, CHARGER FUSE
3 3204-W SCREW, 1/4-20 X 5/8 SELF TAP
4 71470-87 SOLENOID, 12V
5 7041 LOCKWASHER, 5/16 SPLIT
6 7753 NUT, 5/16-24 HEX
7 7638 NUT, #10-32 HEX
8 7069 LOCKWASHER, #10 SPLIT
9 74510-85A VOLTAGE REGULATOR, SOLID STATE
10 2872-W SCREW, 1/4-20 X 1 1/2 HEX CAP
11 7036 LOCKWASHER, 1/4 SPLIT
12 7688 NUT, 1/4-20 HEX
13 71766-~82A KEY
14 71762-82A SWITCH, KEY
15 71409-90 BUZZER, REVERSE 36V (ELECTRIC ONLY)
71408-90 BUZZER, REVERSE 12V (GAS ONLY)
71756-75 BUZZER, REVERSE (EU4 ONLY)
16 2339 SCREW, #10-24 X 3/4 HEX
17 6716 WASHER, #10 PLAIN (2)
18 7624 LOCKNUT, #10-24 HEX NYLOK
19 8687 RIVET, POP .187 DIA X .25
20 74592-68 CIRCUIT BREAKER
21 7118 LOCKWASHER, #10 INTERNAL TOOTH
22 7638 NUT, #10-32 HEX _
23 3765 SCREW, 1/4-28 X 5/8 HEX CAP (2)
24 71858-88 SWITCH MODULE
25 7683 LOCKNUT, 1/4-28 (2)
26 7000 WASHER, SPRING
27 7624 LOCKNUT, #10-24 HEX NYLOK (2)
28 2659 SCREW, #10-24 X 7/8 POZI PAN HD (2)
* 7051 SPACER, PLASTIC
29 71821-88 BRACKET, SPEED CONTROL
30 71859-88 FUSE
31 71513-87 SPRING, RETURN, SPEED SWITCH
32 71855-89A ASSEMBLY, MAGNET ARM

*

NOT PICTURED IN ILLUSTRATION




REAR AXLE AND DIFFERENTIAL-GASOLINE
PAG, GA4S, GU4, C6G ~

72




REAR AXLE AND DIFFERENTIAL-GASOLINE
P4G, G4S, GU4, C6G

ITEM PART
NO. NO. DESCRIPTION
1 559 PIN, 1/8 X 1 1/4 COTTER (2)
2 7947-W NUT, AXLE SHAFT (2)
3 6655 WASHER, AXLE (2)
4 43615-89 HUB, REAR WHEEL (2)
5 82706-78 RING, RETAINING (4)
6 83085-73 STUD, WHEEL (8)
7 82705-78 BEARING, AXLE END (2)
8 82704-78 OIL SEAL, AXLE
9 82702-82 AXLE SHAFT, RIGHT
* 82703-82 AXLE SHAFT, LEFT
10 82712-78 PIN, COTTER
11 82713-78 NUT, CASTLE
12 83133-63A  WASHER, PINION
13 83135-82 YOKE, PINION
14 83051-73 OIL SEAL, PINION
15 82717-78 WASHER, THRUST
16 83112-63A BEARING, PINION
17 83032-73 SHIM, PINION BEARING-FRONT .003"
83033-73 SHIM, PINION BEARING-FRONT .005"
83034-73 SHIM, OINION BEARING-FRONT .010"
83035-73 SHIM, PINION BEARING-FRONT .030"
18 82724-78 SLEEVE
19 82810-86 REAR AXLE AND DIFFERENTIAL, COMPLETE (GAS ONLY)
20 82749-78 PLUG, AXLE HOUSING COVER
21 83072-73 SHIM, PINION BEARING-REAR .003"
83073-73 SHIM, PINION BEARING-REAR .005"
83074-73 SHIM, PINION BEARING-REAR .010"
22 82948-73 MATCHED PINION AND GEAR (GAS ONLY)
23 8880 BEARING, BALL (2)
24 83103-73 ROLL PIN, DIFFERENTIAL CASE
25 83125-82 ASSEMBLY, CASE
26 82728-78 SHIM, DIFFERENTIAL BEARING .003"
82729-78 SHIM, DIFFERENTIAL BEARING .005"
82730-78 SHIM, DIFFERENTIAL BEARING .010"
82731-78 SHIM, DIFFERENTIAL BEARING .030"
27 83106-63A BOLT, DRIVE GEAR (4)
28 82772-82 KIT, DIFFERENTIAL GEAR
29 83104-73 SHAFT, IDLER GEAR
30 82736-78 COVER, AXLE HOUSING
31 82737-78 PLUG
32 82735-78 BOLT, AXLE HOUSING COVER

73



ENGINE STABILIZER-P4G, G4S, GU4, C6G

ITEM - PART
NO. NO. DESCRIPTION
1 2818 BOLT, 5/16-18 X 1 1/2 HEX CAP
2 3991 SCREW, 5/16-18 X 7/8 HEX CAP
3 4319 SCREW, 3/8-24 X 1 HEX CAP
4 6416 WASHER, 3/8 W-PLAIN (4)
5 6702 WASHER, 5/16 N-PLAIN (2)
6 7038 LOCKWASHER, 3/8 SPLIT
7 7041 LOCKWASHER, 5/16 SPLIT
8 7775 LOCKNUT, 3/8-24 HEX NYLOK (2)
9 7778 LOCKNUT, 3/8-16 HEX NYLOK (2)
10 7783 NUT, 3/8-16 HEX (2)
11 8161 LOCKNUT, 5/16-18 HEX FLANGE
12 16231-80 STABILIZER BRACKET, ENGINE
13 16232-70 BRACKET, SNUBBER
14 16241-70 BRACKET, ASSY., SNUBBER ENGINE
15 24794-67 SPACER, STABILIZER BAR (2)
16 24801-80 STUD, SNUBBER
17 85210-42A BUSHING, RUBBER (2)

74



SUNTOP, RAIN DRAIN-PAG, PAE

18

SUNTOP, RAIN DRAIN-P4G, PAE

ITEM PART :
NO. NO. DESCRIPTION
1 89406-89 TUBE, FRONT (2)
2 89412-89 SPACER, SUNTOP (2)
3 3768 SCREW, 1/4-20 X 2 1/2 HEX CAP (4)
4 6257-W WASHER, 1/4 X 1.38 X .059 (8)
5 7742 LOCKNUT, 1/4-20 (8)
6 89556-89 SUNTOP, RAIN DRAIN
7 89400~89A TUBE, LEFT REAR
* 89403-89A TUBE, RIGHT REAR
8 2872-W SCREW, 1/4-20 X 1 1/2 HEX CAP (4)
9 89537-88 BRACKET, MOUNTING (2)
10 3987 SCREW, 5/16-18 X 3/4 HEX CAP (4)
11 7739 LOCKNUT, 5/16-18 HEX NYLON (4)
12 4720-W SCREW, 3/8-16 X 1 3/4 HEX CAP (2)
13 7778 LOCKNUT, 3/8-16 HEX NYLON (2)
14 11443 PLUG, FINISH (6)
15 2821 SCREW, 1/4-20 X 2 1/4 HEX CAP (2)
16 7124 LOCKWASHER, 1/4 INTERNAL TOOTH (4)
17 6703 WASHER, 1/4 N-PLAIN
18 3650 SCREW, 1/4-20 X 3 HEX CAP (2)
89566—89A ASSEMBLY, SUNTOP (INCLUDES ITEMS 1-18)

75




SUNTOP, RAIN DRAIN—-G4S, E4S

76




SUNTOP, RAIN DRAIN-G4S, EA4S

ITEM PART

NO. NO. DESCRIPTION
1 7778 LOCKNUT, 3/8-16 HEX NYLON (6)
2 89560-87 PLATE, MOUNTING (2)
3 11433 PLUG, FINISH (4)
4 4720-W SCREW, 3/8-16 X 1 3/4 HEX CAP (6)
5 89557-88 SUPPORT, REAR FRAME
6 7735 NUT, ACORN (4)
7 7130-W LOCKWASHER, 3/8 INTERNAL TOOTH (4)
8 4719-W SCREW, 3/8-16 X 2 1/2 HEX CAP (4)
9 8955689 SUNTOP, RAIN DRAIN
10 89564-88 FRAME, TOP ASSEMBLY (INCLUDES FRAME TUBE
AND ITEMS 11 & 12)
11 801 LATCH (2)
12 8201 RIVET, POP (4)
13 89537-88 BRACKET, MOUNTING (2)
14 3987 SCREW, 5/16-18 X 3/4 HEX CAP (4)
15 3454 SCREW, 1/4-20 X 1 3/4 HEX CAP (4)
16 7739 LOCKNUT, 5/16-18 HEX NYLON (4)
17 89571-89 FRAME, WINDSHIELD ASSEMBLY (INCLUDES FRAME
. TUBE AND ITEMS 18-22)
18 91122-84 WEDGE, RUBBER (2)
19 802 FASTENER, SPRING (2)
20 2508 SCREW, #4-40 X 1 1/2
21 6969 LOCKWASHER, #4
22 7500 NUT, #4-40 HEX
23 89423-89 SUPPORT, FRONT TUBE (2)
24 7743 LOCKNUT, 1/4-20 (4)
25 6703 WASHER, 1/4 N-PLAIN (4)
26 7416 WASHER, RUBBER (4)
27 6257-W WASHER, FENDER (4)
89567-89 ASSEMBLY, SUNTOP (INCLUDES ITEMS 1-27)




LONGTOP, RAIN DRAIN-G4S, EAS

78




LONGTOP, RAIN DRAIN-G4S, E4S

ITEM PART

’ﬁ\ NO. NO. DESCRIPTION
1 89590-86 SPACER, LONGTOP (2)
2 11433 PLUG, FINISH (6)
3 89537-88 BRACKET, MOUNTING (2)
4 3987 SCREW, 5/16-18 X 3/4 HEX CAP (4)
5 7739 LOCKNUT, 5/16-18 HEX NYLOK (4)
6 8956488 FRAME, TOP ASSEMBLY (INCLUDES FRAME TUBE AND ITEMS 7 & 8)
7 801 LATCH (2)
8 8201 RIVET, .125 DIA X .25 POP (4)
9 89560-87 PLATE, MOUNTING (2)
10 7416 WASHER, RUBBER (4)
11 4720-W SCREW, 3/8-16 X 1 3/4 HEX CAP (6)
12 7778 LOCKNUT, 3/8-16 HEX NYLOK (6)
13 89423-89 SUPPORT, FRONT TUBE (2)
14 8955788 SUPPORT, REAR FRAME
15 4719-W SCREW, 3/8-16 X 2 1/2 HEX CAP (4)
16 7130-W LOCKWASHER, 3/8 INTERNAL TOOTH (4)
17 7735 NUT, ACORN (4)
18 89571-88 FRAME, WINDSHIELD ASSEMBLY (INCLUDES FRAME TUBE AND
ITEMS 19-23)
19 91122-84 WEDGE, RUBBER (2)
20 802 FASTENER, SPRING (2)
21 2508 SCREW, #4-40 X 1 1/2 (4)
22 6969 LOCKWASHER, #4 (4)
23 7500 NUT, #4-40 HEX
24 89531-86 LONGTOP, EXTENDED
25 3651 SCREW, 1/4-20 X 3 1/2 HEX CAP (4)
26 6703 WASHER, 1/4 N-PLAIN (8)
27 7704 NUT, ACORN (4)
89530-89 ASSEMBLY, LONGTOP (INCLUDES ITEMS 1-27)

79




ACCESSORIES

80

PART

NO. DESCRIPTION
92504-89 SINGLE SWEATER BASKET KIT (LEGACY)
92504-88 SINGLE SWEATER BASKET KIT (CLASSIC)
92501-89A TWIN SWEATER BASKET KIT (LEGACY)
64204-88 GLOVE BOX CONSOLE (ALL MODELS)
68800-89 RUNNING LIGHT KIT (CLASSIC & LEGACY)
68799-90 RUNNING LIGHT KIT (UTILITRUCK)
68813-89 RUNNING LIGHT KIT (COLUMBIA SHUTTLE)
69128-89 DELUXE LIGHT KIT (CLASSIC & LEGACY)
69131-90 DELUXE LIGHT KIT (COLUMBIA SHUTTLE)
69126-90 DELUXE LIGHT KIT (UTILITRUCK)
53265-86 # DECALS (ALL MODELS)
50281-67 GOLF CAR COVER (CLASSIC & LEGACY)
70147-87 HORN KIT (ALL MODELS)
91535-91 REAR FACING SEAT WITH SPRING (P4G)
91539-89 REAR FACING SEAT WITH SPRING (G4S)
52113-89 REAR FACING SEAT (E4S)
91529-91 REAR FACING SEAT (P4E)
91540-91 FOOT REST ASSEMBLY (LEGACY)
91537-91 FOOT REST ASSEMBLY (CLASSIC)
50213-89A EXECUTIVE TRIM (LEGACY)
50215-90A MIDDLE HEEL GUARD (EXECUTIVE TRIM)
50216-90A END HEEL GUARD (EXECUTIVE TRIM)
50210-89A RIGHT SIDE FENDER GUARD (EXECUTIVE TRIM)
50209-90 LEFT SIDE FENDER GUARD (EXECUTIVE TRIM)
50212-89A CENTER BAGWELL TRIM (EXECUTIVE TRIM)
50395-89 LEFT BAGWELL TRIM (EXECUTIVE TRIM)
50396-89 RIGHT BAGWELL TRIM (EXECUTIVE TRIM)
50100-88 POLAR BAR (CLASSIC)
91692-89 BOTTLE HOLDER-POLAR BAR
40971-83 TIRE/WHEEL ASSEMBLY (TRACTION)
43104-72 TIRE (TRACTION)
40970-83 TIRE/WHEEL ASSEMBLY (POWER RIB)
43105-83 TIRE (POWER RIB)
40985-87 TIRE/WHEEL ASSEMBLY (POWER CUSHION ROAD READY)
43107-87 TIRE (POWER CUSHION ROAD READY)
75036-87 HOUR METER KIT (ALL GASOLINE MODELS AND EU4)
75036-90 HOUR METER KIT (ALL ELECTRIC MODELS EXCEPT EU4)
31424-86 CIGARETTE HOLDER KIT
93206-89 BENCH SEAT (LEGACY)
82002-83 HITCH PLATE (UTILITRUCK 1983-1988)
82048-90 HITCH PLATE (UTILITRUCK 1989-1991)
93778-91 HITCH PLATE (LEGACY 1991-THRU)
57146-88 RIGHT STEERING ARM, TOW BAR
93777-91 TOW BAR ASSEMBLY
91820-87 AUXILARY POWER OUTLET
89566-89A SUNTOP (LEGACY)
89567-89 SUNTOP (CLASSIC 1989-1991)
89566-88A SUNTOP (CLASSIC 1986-1988)




ACCESSORIES CONT.

N b
-

e A AR e ey

PART
NO. DESCRIPTION

89550-89 SUNTOP (UTILITRUCK)

89411-89 LONGTOP (LEGACY & COLUMBIA SHUTTLE)

89530-89 LONGTOP (CLASSIC)

89584-89 LONGTOP (UTILITRUCK)

89549-89 RAINDRAIN SUNTOP REPLACEMENT

89531-86 LONGTOP REPLACEMENT

58020-90 RAINDRAIN WINDSHIELD (ALL MODELS EXCEPT
CLASSIC)

58020-88 RAINDRAIN WINDSHIELD (CLASSIC 1989-1991)

58020-87 RAINDRAIN WINDSHIELD (CLASSIC 1986-1988)

59607-64A SPLASH GUARD (ALL MODELS EXCEPT UTILITRUCK)

91543-90 RUNABOUT (CLASSIC)

66853-90 BATTERY CHARGE INDICATOR (ALL ELECTRIC MODELS)
EAGLE AND PINSTRIPE KIT (CLASSIC):

53044-9¢0 CHROME EAGLE WITH BLACK PINSTRIPE

53042-90 CHROME EAGLE WITH BLUE PINSTRIPE

53040-90 CHROME EAGLE WITH RED PINSTRIPE

53038-90 GOLD EAGLE WITH BLACK PINSTRIPE

53039-90 GOLD EAGLE WITH BLUE PINSTRIPE

53037-90 GOLD EAGLE WITH RED PINSTRIPE
EAGLE PINSTRIPE KIT (LEGACY):

53015-89 CHROME EAGLE WITH BLACK PINSTRIPE

53013-89 CHROME EAGEL WITH BLUE PINSTRIPE

53011-89 CHROME EAGLE WITH RED PINSTRIPE

53035-90 GOLD EAGLE WITH BLACK PINSTRIPE

53036-90 GOLD EAGLE WITH BLUE PINSTRIPE

53034-90 GOLD EAGEL WITH RED PINSTRIPE
EAGLE PINSTRIPE KIT (COLUMBIA SHUTTLE) :

53025-90 CHROME EAGLE WITH BLACK PINSTRIPE

53029-90 CHROME EAGLE WITH BLUE PINSTRIPE

53021-990 CHROME EAGLE WITH RED PINSTRIPE

53032-90 GOLD EAGLE WITH BLACK PINSTRIPE

53033-90 GOLD EAGLE WITH BLUE PINSTRIPE

53031-90 GOLD EAGLE WITH RED PINSTRIPE

944952-82 PRIMARY PULLEY KIT

43603-83 DOME HUBCAPS, SINGLE (ALL MODELS EXCEPT EU4)

43598-83 DOME HUBCAPS, SET OF 4 (ALL MODELS EXCEPT EU4)

43596-87 DOME HUBCAPS, SINGLE (EU4)

43595-87 DOME HUBCAPS, SET OF 4 (EU4)

43606-87 CHROME TURBINE HUBCAPS, SINGLE (ALL MODELS
EXCEPT EU4)

43594-87 CHROME TURBINE HUBCAPS, SET OF 4 (ALL MODELS
EXCEPT EU4)

43605-87 GOLD TURBINE HUBCAPS, SINGLE (ALL MODELS
EXCEPT EU4)

43593-87 GOLD TURBINE HUBCAPS, SET OF 4 {(ALL MODELS

EXCEPT EU4)




COLUMBIA PARCAlg\""

P

Columbia ParCar Corp.

One Golf Car Road * P.O. Box 1
Deerfield, WI 53531 « (608) 764-5474
FAX (608) 764-8246



